
  
 

 
 
79 Elm Street 
Hartford, CT 06106-5127 
860.424.3000 

An Affirmative Action/Equal Opportunity Employer 

            

 

portal.ct.gov/DEEP 

 
 

NPDES PERMIT 
 

issued to 
 
 

Permittee: 
City of Milford 
110 River Street 
Milford, CT 06460 
 

Facility Address: 
Beaver Brook WPCF 
75 Deerwood Avenue 
Milford, CT 06460

Permit ID:  CT0100749 
 
Design Flow Rate:  2.25 MGD 
 
Receiving Waters:  Housatonic River 

 
 
Effective Date:   DRAFT 
 
Permit Expires:                   

 
 
SECTION 1:  GENERAL PROVISIONS 
 
(A) This permit is reissued by the Connecticut Department of Energy and Environmental Protection (“Department”) 

in accordance with Section 22a-430 in Chapter 446k of the Connecticut General Statutes (CGS) and the 
[...]
(TSS) mg/l Monthly 

average 3/week Daily Composite NA NA DMR/MOR 

Temperature °F NA NA NA Workday Grab MOR 
  



 

 
 

NPDES Permit No. CT0100749 Page 20            

 

TABLE F  
Discharge Serial Number:  001-1 Monitoring Location:  P 

Wastewater Description:  Primary Effluent  

Monitoring Location Description:  Primary Sedimentation Basin Effluent 

PARAMETER UNIT REPORTING 
FORMAT 

TIME/FLOW BASED 
MONITORING 

INSTANTANEOUS 
MONITORING REPORTING 

FORM Sample 
Frequency 

Sample 
Type 

Sample 
Frequency 

Sample 
Type 

Alkalinity, Total  mg/l NA NA NA Monthly Grab MOR 

Biochemical Oxygen Demand, 
5-day (BOD5) 

mg/l Monthly 
average Weekly Composite NA NA MOR 

Nitrogen, Ammonia (total as 
N) mg/l NA Monthly Composite NA NA MOR 

Nitrogen, Nitrate (total as N) mg/l NA Monthly Composite NA NA MOR 

Nitrogen, Nitrite (total as N) mg/l NA Monthly Composite NA NA MOR 

Nitrogen, Total Kjeldahl mg/l NA Monthly Composite NA NA MOR 

Nitrogen, Total mg/l NA Monthly Composite NA NA MOR 

pH S.U. NA NA NA Monthly Grab MOR 

Solids, Total Suspended 
(TSS) mg/l Monthly 

average Weekly Composite NA NA MOR 

 
 
   



 

 
 

NPDES Permit No. CT0100749 Page 21            

 

 

TABLE G 
Discharge Serial Number:  001-1 Monitoring Location:  SL 

Wastewater Description:  Digester Sludge 

Monitoring Location Description:  Off Belt Filter Press 

PARAMETER UNIT 
INSTANTANEOUS MONITORING 

REPORTING 
FORM Sample 

Frequency Sample Type 

Arsenic, Total mg/kg Quarterly Grab DMR 

Beryllium, Total mg/kg Quarterly Grab DMR 

Cadmium, Total mg/kg Quarterly Grab DMR 

Chromium, Total mg/kg Quarterly Grab DMR 

Copper, Total mg/kg Quarterly Grab DMR 

Lead, Total mg/kg Quarterly Grab DMR 

Mercury, Total mg/kg Quarterly Grab DMR 

Nickel, Total mg/kg Quarterly Grab DMR 

Nitrogen, Ammonia* mg/kg Quarterly Grab DMR* 

Nitrogen, Nitrate (total as N)* mg/kg Quarterly Grab DMR* 

Nitrogen, Organic* mg/kg Quarterly Grab DMR* 

Nitrogen, Nitrite (total as N)* mg/kg Quarterly Grab DMR* 

Nitrogen, Total* mg/kg Quarterly Grab DMR* 

pH* S.U. Quarterly Grab DMR* 

Polychlorinated Biphenyls mg/kg Quarterly Grab DMR 

Solids, Fixed % Quarterly Grab DMR 

Solids, Total % Quarterly Grab DMR 

Solids, Volatile % Quarterly Grab DMR 

Zinc, Total mg/kg Quarterly Grab DMR 

(*) required for composting or land application only. 
Testing for inorganic pollutants shall follow “Test Methods for Evaluating Solid Waste, 
Physical/Chemical Methods”, EPA Publication SW-846 as updated and/or revised. 

 
  



 

 
 

NPDES Permit No. CT0100749 Page 22            

 

TABLE H  
Discharge Serial Number:  001-1 Monitoring Location:  L 

Wastewater Description:  Digested Sludge 

Monitoring Location Description:  Each Anaerobic Digestion Unit 

PARAMETER UNIT 
INSTANTANEOUS MONITORING 

REPORTING 
FORM Sample 

Frequency Sample Type 

Temperature °F Weekly Grab MOR 

Alkalinity mg/kg Weekly Grab MOR 

Volatile Acids mg/kg Weekly Grab MOR 

pH S.U. Weekly Grab MOR 
  



 

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT 2 
 

 
 

MONTHLY OPERATING REPORT (MOR) FORM 



Year Month Facility Subscriber
Beaver Brook Facility ID: 084-004 Chief Plant Oper               Bator: rian Capozzi Permit expiration date:  6/30/2027

MOR for permit # CT0100749 Phone: (203) 783-3277                                                                                    
      Daily Flow        Primary Sludge        Aeration tank #1        Aeration Tank #2          Aeration Tank #3 Return Sludge Waste      Dry Solids

Sludge

Max Min Total Vol % wt. MLSS SVI D.O. D.O. MLSS SVI D.O. D.O. MLSS SVI D.O. D.O. % flow % sol in out
Units MGD gal. solids lbs. mg/l mg/l mg/l mg/l mg/l mg/l lbs. lbs. lbs.

Freq
daily            work day            work day              work day              work day     work day work 

day
     work day

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Total 0.0 0 0 0 0
Average #DIV/0! #DIV/0! #DIV/0! #DIV/0! #### #DIV/0! ##### ##### #### #### #DIV/0! #DIV/0! ##### #### #DIV/0! #DIV/0! ##### #DIV/0! ##### #DIV/0! #DIV/0! #DIV/0! #DIV/0!

Max 0.0
Min 0.0

 



April, 2024
                           ANAEROBIC DIGESTERS Sludge Disposal Location:     NETCO- Waterbury   April, 2024                                                        

  Pri.     
Dig.

 Sec.   
Dig.

 Pri.       Sec.    
Dig. Dig.

 Pri.      
Dig.

 Sec      
Dig.

Waste 
  Pri.          Sec.      Accpted
Dig. Dig.

     BOD ( 5-day)   Suspended Solids Settleabl Turbidity
e Solids

    UV  Dose UV 
Trans

Fecal 
Coliform

Total N Total N D.O.

pH pH Alklnty Alklnty  Temp Temp Vol Acid Vol Acid septic Inf. Prim. Eff. Inf. Prim. Eff. Eff. Eff. high low high low Inf. Prim. Eff. Eff. Eff.
S.U. S.U.    mg/l       mg/l      Deg F     Deg F      mg/l       mg/l    gal                mg/l mg/l ml/l NTU   mW,sec/cm2      % #/100ml mg/l mg/l mg/l Total mg/l

weekly work 3/week 3/week work   work   4/work  4/ work day 3/week weekly lbs per week
day  day day day month

#### #### ##### ##### ##### ##### #DIV/0! #DIV/0! #DIV/0! #DIV/0! ##### ##### #### ##### ##### #DIV/0! #DIV/0! ##### ##### #### ##### #NUM! #### #### #### #DIV/0! #####
0.0 0.0 0.0
0.0 0.0 0.0



     pH      Temp CBOD         Alkalinity Enterococci % FC > 
260

Ammonia Nitrite Nitrate TKN Total 
Phosphorus

Ortho 
Phosphate

Inf. Eff. Prim. Inf. Eff. Eff. Prim. Eff. Inf. Prim. Eff. Inf. Prim. Eff. Inf. Prim. Eff. Inf. Prim. Eff. Inf. Eff. Inf. Eff.
S.U. S.U. S.U. C C mg/l mg/l mg/l #/100ml mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l

work work day monthly          weekly 3/week

### #### #### #### ### #DIV/0! ##### #### #NUM! #DIV/0! #### #### #### #### #### #### #### #### #### #### #### #### #### #### #### ####
0.0 0.0 0.0 0.0 0.0
0.0 0.0 0.0 0.0 0.0



DATA TRACKING AND TECHNICAL FACT SHEET 
 
APPLICANT/PERMITTEE: City of Milford 
 
PERMIT #: CT0100749  APPLICATION #: 202200331  FACILITY ID: 084-004 
 

APPLICANT Contact Information FACILITY Contact Information 

Mailing 
Address: 

110 River Street Facility 
Address: 

75 Deerwood Avenue 
Milford, CT 06460 Milford, CT 06460 

Contact Name: Brian M. Capozzi Contact Name: Brian M. Capozzi 
Phone Number: (203) 343-1272 Phone Number: (203) 343-1272 

   DMR Contact 
Email Address: bcapozzi@milfordct.gov 

PERMIT INFORMATION 
DURATION  

☒ 5 YEARS   
☐ 10 YEARS   
☐ 30 YEARS 

 
TYPE 

☐ NEW 
☒ REISSUANCE 
☐ MODIFICATION 

 
OWNERSHIP 

☐ PRIVATE 
☐ FEDERAL 
☐ STATE 
☒ MUNICIPAL (town only) 
☐ OTHER PUBLIC 

 
 

CATEGORIZATION   
☒ POINT 
☐ NON-POINT; GIS #   

 
☒ NPDES 
 ☒ NPDES MAJOR (MA) 
 ☐ NPDES SIGNIFICANT MINOR or PRETREAT SIU (SI)  
 ☐ NPDES or PRETREATMENT MINOR (MI) 
☐ PRETREAT 
☐ GROUND WATER (UIC) 
☐ GROUND WATER (OTHER) 

 
COMPLIANCE SCHEDULE ☐ YES      ☒ NO 

☐ POLLUTION PREVENTION 
☐ TREATMENT REQUIREMENT    
☐ WATER QUALITY REQUIREMENT 
☐ OTHER

 
 
AVERAGE MONTHLY FLOW (last 12 months): 2.25 MGD 
 
OUTFALL LOCATION 

Latitude: 41.19139 
Longitude: -73.11639 
USGS Quad Map Name: Milford 110 

 
FOR NPDES DISCHARGES 

Drainage Basin Code: 6000 
Water Quality Classification Goal: SB 
Water Body Segment: Housatonic River - 60 

 
NATURE OF BUSINESS GENERATING DISCHARGE 
Municipal Sanitary Sewage Treatment 
 
 
DEEP STAFF ENGINEER: Syed Bokhari  DATE DRAFTED: October 28, 2024 
  



GENERAL COMMENTS 
The City of Milford (Beaver Brook) operates a municipal water pollution control facility (the “Facility”) located 
at 75 Deerwood Avenue, Milford, CT 06460.  The Facility is designed to treat and discharge up to 2.25 million 
gallons per day of effluent into the Housatonic River.  The Facility currently utilizes advanced secondary 
treatment with year-round ultraviolet (UV) light disinfection to treat effluent prior to being discharged.  
 
Pursuant to Sec. 22a-430 of the Connecticut General Statutes (CGS), the Department of Energy and 
Environmental Protection (the “Department”) has previously issued the City of Milford Beaver Brook a permit 
for the discharge from this Facility.  Prior to expiration of that permit, the City of Milford Beaver Brook 
submitted an application to renew the permit.  The Department has made a tentative determination to approve 
the renewal application and has prepared a draft permit consistent with that determination.  
 
The most significant changes from the previous permit are as follows: 
 

• In Section 6 of the permit, the Minimum Level (ML) for Mercury has been reduced to 0.05 µg/l (50 
ng/l), which is quantifiable using EPA Methods 245.7 (minimum quantification level of 5.0 ng/l) and 
1631E (minimum quantification level of 0.5 ng/l).  The previous Mercury ML of 0.2 µg/l was not 
sufficiently sensitive to determine consistency with the human health/fish consumption water quality 
criteria of 0.051 µg/l for Class B and SB waters of the State.   
 

• 5-day Carbonaceous Biochemical Oxygen Demand (CBOD5) has been included in Table A of the 
permit as a monitoring-only parameter to be tested once per month.  The CBOD5 data will be used by 
DEEP’s water quality group to model water quality conditions in receiving streams.  No limits are 
included since the water quality of the receiving water body is under evaluation and a TMDL has not 
been established.   

 
• New instructions for the digital submission of documents have been included in Sections 7 & 8 of the 

permit. 
 

• New operation and maintenance reporting requirements have been included as Section 9 of the 
permit.   

 
 
PROCESS AND TREATMENT DESCRIPTION (by DSN) 
This treatment facility utilizes preliminary, primary, and secondary waste treatment processes including 
nitrification and denitrification. In preliminary treatment, heavy solids, grit, and inorganic materials are 
removed from the flow. Influent wastewater enters the Pump Station and is sent through an inclined 
mechanical step screen which removes larger solids and stringy materials. The wastewater then enters a wet 
well where it is pumped to the Grit Chamber where inorganic solids such as sand and gravel settle out of the 
flow and are removed. The wastewater with lighter organic solids remaining in suspension flows on to the 
Primary Clarifiers. This flows to the two primary clarifiers where more solids and floating material are settled 
out. The primary effluent is displaced over effluent weirs to troughs and continues on to the aeration tanks. 
Chain and flight sludge collectors move the settled solids to the sludge trough where it is then moved by 
screw collectors to the primary sludge pump suction pipes. These then pump the primary sludge from the 
sludge troughs to the digester tanks. Scum is swept from the surface of the Primary Clarifiers to a scum 
trough by the chain and flight collectors where it is then removed. Major secondary treatment process units 
are three secondary treatment basins with integral anoxic zones, and two Secondary Clarifiers. The clarified 
wastewater from the primary settling tanks is distributed into the Anoxic Zones at the head end of each 
secondary treatment basin where denitrification occurs. The wastewater then flows into the aerated portion of 
the secondary treatment basin where the remaining biodegradable BOD is oxidized and nitrification occurs. 
The wastewater moves to the secondary clarifiers where solids further settle out then is sent to the ultraviolet 
disinfection system. Return activated sludge (RAS) pumps return activated sludge to the secondary treatment 
basin, and a portion of the activated sludge is pumped to the sludge storage tanks.   
 
 
COMPLIANCE HISTORY 
Staff reviewed the Facility’s discharge reports from the period between 4/30/2019 to 4/30/2024 which indicate 
no significant noncompliance. 



 
 
PERMIT FEES 

 
 
 
 

 
APPLICATION FEE PAID? ☐ NO  ☒ YES, Date: January 11, 2022 
PROCESSING FEE PAID? ☐ NO  ☒ YES, Date: February 17, 2022 
ANNUAL FEES PAID?  ☒ NO  ☐ YES, Date: [DATE ANNUAL FEE PAID] 
 
 
RESOURCES USED TO DRAFT PERMIT 

☒  Federal Effluent Limitation Guideline 40 CFR 133 – Secondary Treatment Regulation 
 
☐  Performance Standards 
 
☐  Federal Development Document 
 
☒  Department File Information 
 
☒  Connecticut Water Quality Standards 
 
☒  Anti-degradation Policy 
 
☒  Coastal Management Consistency Review Form 
 
☐  Other - Explain 
 

BASIS FOR LIMITATIONS, STANDARDS OR CONDITIONS 
☒  Secondary Treatment (Section 22a-430-4(r) of the Regulations of Connecticut State Agencies) 
 
☐  Case-by-Case Determination (See Other Comments) 
 
☐  In order to meet in-stream water quality (See General Comments)  
 
☐  Anti-degradation policy  

 
 
SPECIFIC REQUIREMENTS OR REVISIONS 
The Department has reviewed the application for consistency with Connecticut’s Water Quality Standards and 
has determined based on the limits in the draft permit, including those discussed below, that the draft permit 
is consistent with maintenance and protection of water quality in accordance with the Tier I Anti-degradation 
Evaluation and Implementation Review provisions of such Standards. 
 
The need for inclusion of water quality-based discharge limitations in this permit was evaluated consistent 
with Connecticut Water Quality Standards and criteria, pursuant to 40 CFR 122.44(d).  Discharge monitoring 
data was evaluated for consistency with the available aquatic life criteria (acute and chronic) and human 
health (fish consumption only) criteria, considering the zone of influence allocated to the facility where 
appropriate.  In addition to this review, the statistical procedures outlined in the EPA Technical Support 
Document for Water Quality-based Toxics Control (EPA/505/2-90-001) were employed to calculate the need 
for such limits.  Comparison of the attached monitoring data and its inherent variability with the calculated 
water quality-based limits indicates a low statistical probability of exceeding such limits.  Therefore, water 
quality-based limits were not included in the permit at this time.  
 

Discharge Code DSN Annual Fee 
111000c 001-1 

(2608412) 
 $2,367.50 

https://www.ecfr.gov/current/title-40/chapter-I/subchapter-D/part-133


WATER QUALITY-BASED LIMIT CALCULATIONS 
See attached 
 
 
PUBLIC NOTICE  
Date of Public Notice: [PUBLIC NOTICE DATE] 
Date Permit Cleared Public Notice: [PUBLIC NOTICE END DATE] 
Date Publication Fees Paid: [PUBLICATION FEES PAID DATE] 
 
 
SUMMARY OF COMMENTS RECEIVED DURING THE PUBLIC NOTICE PERIOD AND THE 
DEPARTMENT’S RESPONSES 
☐ The Department has received no written comments on the proposed action. 
☐ Staff has reviewed the written comments and responded to the comments, no significant permit changes 
have been made. 
☐ The Department has received, and Staff have reviewed written comments on the proposed action and 
made significant changes as follows: (DESCRIBE COMMENTS RECEIVED, DEEP’S RESPONSES, AND 
ANY CHANGES TO THE DRAFT PERMIT) 
 
 



Milford Beaver Brook WPCF

Discharger: Milford Beaver Brook WPCF by: bokharis, 10/28/2024, 10:29 
Receiving Water: Housatonic River CURRENT CONDITIONS

Design Flow: 2.250 MGD Avg. Flow: 2.250 MGD
Allocated ZOI: CFS Max. Flow: MGD216.50 3.400

Samples/Month: 4 IWC: 1.58 %

WQB Limits - Saltwater
AML MDL AML MDL LIMIT?

Compound C.V. ug/l ug/l kg/d kg/d ML?

Aluminum 0.4 4.80E+03 8.05E+03 4.09E+01 6.86E+01
Ammonia 1.5 3.01E+04 8.68E+04 2.56E+02 7.40E+02
Antimony 0.7 1.77E+04 3.81E+04 1.51E+02 3.25E+02
Arsenic 0.0 2.10E-02 2.10E-02 1.79E-04 1.79E-04 ML
Beryllium 0.0 8.21E+00 8.21E+00 7.00E-02 7.00E-02
Cadmium 0.0 5.56E+02 5.56E+02 4.74E+00 4.74E+00
Chlorine 0.6 3.88E+02 7.79E+02 3.31E+00 6.63E+00
Chromium (hex) 0.0 3.16E+03 3.16E+03 2.69E+01 2.69E+01
Chromium (tri) 0.0 6.38E+07 6.38E+07 5.44E+05 5.44E+05
Copper 0.0 1.96E+02 1.96E+02 1.67E+00 1.67E+00
Cyanide (amen) 0.0 6.32E+01 6.32E+01 5.39E-01 5.39E-01
Lead 0.0 5.12E+02 5.12E+02 4.36E+00 4.36E+00
Mercury 1.4 3.22E+00 9.13E+00 2.75E-02 7.78E-02
Nickel 0.0 5.18E+02 5.18E+02 4.42E+00 4.42E+00
Phenol 1.4 5.43E+07 1.54E+08 4.63E+05 1.31E+06